
SEWPCC Upgrading/Expansion 
Preliminary Design Report   

 
SECTION 8 - BIOLOGICAL NUTRIENT REMOVAL PROCESS OPTIONS 

Table of Contents 
 

8.0 BIOLOGICAL NUTRIENT REMOVAL PROCESS OPTIONS.......................................8.1 
8.1 INTRODUCTION............................................................................................................8.1 
8.2 DESIGN CRITERIA FOR BNR PROCESS EVALUATION ............................................8.2 
8.3 OTHER FLOW CONSIDERATIONS..............................................................................8.3 

8.3.1 CSO Diversions to NEWPCC...........................................................................8.3 
8.3.2 I & I Reduction..................................................................................................8.4 
[...]
8.4.4 Side Stream Treatment Alternatives For Wet Weather Flows 

The BNR processes discussed in this report are all capable of producing final effluents that are 
considerably higher quality than required by the SEWPCC licence.  This fact raises the 
opportunity for the City to reduce the size of the BNR process and divert part of the flow through 
a lower cost treatment process that accomplishes a lower level of treatment (would not meet 
licence requirements).  The two effluents would then be blended, prior to disinfection, to create 
an effluent that is still within the plant licence.  When considering this option the designer must 
carefully balance the flows through each process to ensure the licence requirements are met. 

There are two important reasons the City should consider the use of side-stream treatment at 
the SEWPCC.  First, the SEWPCC experiences very high wet weather flow (PWWF) rates 
relative to the ADWF.  These peaks often last long enough that they would threaten the health 
of the BNR biological processes by washing out the bacteria used to achieve treatment.  If this 
were to occur, the bacteria takes a considerable time to regrow following the wet weather event.  
During this time the WWTP could be out of compliance with their operating licence.  By diverting 
a portion of the flow during these wet weather events to a physical chemical side stream 
treatment method that is not susceptible to washout, the main BNR process is protected and the 
licence requirements are met. 

The second reason that side stream treatment should be considered for the SEWPCC is that 
construction costs of physical chemical treatment systems is about one-third the cost of BNR 
systems.  If the City is able to divert one third to one half of the flow through a side stream 
treatment process, this equates to a significant cost savings. 



SEWPCC UPGRADING/EXPANSION 
PRELIMINARY DESIGN REPORT   
Biological Nutrient Removal Process Options 
March 31, 2008 

 8.24  

All of the side stream treatment options considered in this report section are physical chemical 
treatment methods, which involve the dosage of divalent metallic salts and polymers to a portion 
of the wastewater diverted away from the primary settling and biological treatment facilities after 
grit removal and screening. For some of the BNR options being considered, the existing final 
settling tanks may come available for alternate uses such as chemically enhanced 
sedimentation.  Alternatively, new side-stream treatment processes applying increasingly high 
rate chemically enhanced primary processes could be constructed.  These processes are 
capable of achieving reductions of 30-40% BOD and 50-60% TSS.  The side stream treatment 
alternatives that may be appropriate for the SEWPCC are: 

• Chemically Enhanced Primary Sedimentation 

• Chemically Enhanced High Rate Clarification  

− Lamella Plate Settlers 

−  Densadag 4d Process 

− Ballasted Flocculation e.g. Actiflo 

Descriptions of these processes and their potential for application at the SEWPCC are 
discussed in details in Section 10. 

8.5 DISCUSSION OF TREATMENT ALTERNATIVES FOR SEWPCC 

The SEWPCC experiences high wet weather flows throughout both spring and summer.   In our 
experience, a biological treatment process can be pushed to 150% of the rated capacity for 
several days with minimal loss in functionality. However, pushing the process to these flows 
beyond these time frames often damages the process by washing out the biological organisms 
the treatment process relies on. Once this occurs, it can take a considerable amount of time to 
regrow the bacteria, time during which the license requirements may not be met. In order to 
manage the process to meet effluent criteria and to protect against washouts, there are two 
general management alternatives for dealing with wet weather flows at the SEWPCC. These 
are: 

• Construct a low rate biological treatment process with a larger rated capacity (approximately 
2.5 times ADWF in this case), with excess flow going to bypass.  

• Construct a high rate biological treatment process for a capacity approximately equal the 
projected AAF, operating at up to 1.5 times the ADWF, with side stream treatment via 
physical chemical means and bypassing of a small portion of the flows for only the highest 
influent flow rates. 

There are a large number of biological nutrient removal configurations, which are currently 
utilized throughout North America.  In this section we discuss the applicability of these 



SEWPCC UPGRADING/EXPANSION 
PRELIMINARY DESIGN REPORT   
Biological Nutrient Removal Process Options 
March 31, 2008 

 8.25  

processes for the SEWPCC.  All of the BNR processes considered are based on enhanced 
BNR using primary sludge fermentation to sustain biological phosphorus removal and high 
denitrification rates. The BNR options have been considered as air activated sludge BNR 
processes as well as BNR processes combined with the oxygen enriched aeration technology 
i.e. HPO BNR. 

The alternatives have been developed to maximize the reuse of existing facilities at the 
SEWPCC. Significant modification of some of the facilities is required for some of the options for 
which the main purpose of the tankage has been changed (e.g. existing secondary clarifiers 
converted to membrane bioreactor tanks in one of the options considered). The application of 
state of the art BNR technology is considered appropriate to the SEWPCC as the membrane 
BNR process (MBNR) would allow the use of high MLSS concentrations of around 8,000 mg/l 
and therefore reduce the size of additional bioreactors to upgrade and expand the system 
capacity. This system has a potential for higher quality effluent and eliminates the need for final 
clarifiers.  Another emerging technology for retrofit to existing tankage and additional BNR 
bioreactors is the use of neutral buoyancy plastic media to enhance nitrifier populations in the 
aerobic cells (IFAS technology). These higher rate technologies, which are just coming into 
more common use in North America, are considered in both HPO BNR configurations as well as 
air activated sludge BNR configurations. 

8.5.1 List of Alternatives 

Several of the alternatives for upgrading listed and described below are combination systems in 
which the existing bioreactors are retrofitted using HPO/BNR technology while additional 
capacity is obtained by adding another technology such as MBNR. 

Twenty-two (22) treatment alternatives for upgrading the SEWPCC are discussed below. 

8.5.1.1 Low Rate Activated Sludge/BNR/ Modified Johannesburg Process (MJ) 

Description:  This is the base case option for comparison of all other options. The Modified 
Johannesburg process is a proven BNR option and the design provides BNR treatment for the 
full spring maximum month flow. Earth Tech utilized the Westbank configuration with a low 
MLSS concentration (2500mg/l) in the bioreactor. The MJ configuration is very similar to the 
Westbank and produces a similar effluent quality. The low design MLSS and max design load at 
cold temperature produces a large footprint bioreactor (12 hour HRT)), which is a capital 
intensive way of providing the required effluent quality at high flows and loads. 

Comments:  Shortlist for further consideration.  This option presents an opportunity to handle a 
higher peak flows and operate under a high rate process during that period.    

8.5.1.2 High Rate Activated Sludge/BNR/MJ Process 

Description:  Optimized high rate design. Again this is a BNR design for the total maximum 
month flows and loads typical of low temperature snowmelt and spring storm flow conditions. 
However the design MLSS is selected at 4500 mg/l which is an accepted operational level for 



SEWPCC UPGRADING/EXPANSION 
PRELIMINARY DESIGN REPORT   
Biological Nutrient Removal Process Options 
March 31, 2008 

 8.26  

BNR plants in Western Canada using MJ and a variety of other BNR process configurations. It 
is a conservative design approach with a very good track record. 

Comment:  Shortlist for further consideration.  All of the common BNR process configurations 
and other processes for nutrient removal could be employed on the total max month flows and 
loads but there are no advantages over MJ and therefore the reminder of the process 
alternatives at SEWPCC are considered with diversion and side stream treatment. 

8.5.1.3 Activated Sludge BNR/MJ Complete with Flow Diversion and Side Stream 
Treatment 

Description:  This high rate BNR design utilizes a design springtime flow regime of 75% of the 
maximum month flow to reduce the size of the bioreactor and associated unit processes.  A 60 
to 100 ML/day side stream physical chemical treatment process would be used for peak flows.  
This process could consist of chemically assisted primary sedimentation in a high rate lamella 
equipped sedimentation tank.  By blending the BNR and side stream effluents the required 
effluent quality of 15 mg/l total nitrogen can be achieved. Capital and operating cost savings are 
expected to justify this strategy.  

Comments.  Shortlist for further consideration.  As wastewater characterization proceeds during 
2006 snowmelt and storm periods, the amount of high flows that could successfully be split off 
and treated will be determined.  

8.5.1.4 Activated Sludge/BNR/UCT Process with Partial Diversion to NEWPCC and Side 
Stream Treatment. 

Description:  The University of Capetown process configuration for BNR is certainly an option 
but does not provide as effective protection for the anaerobic zone for recycled nitrates as the 
MJ process.  Therefore, phosphorus removal would not be as easily achieved. The modified 
UCT process could be employed as at Penticton but this involves an additional recycle pumping 
system and really doesn't provide any process advantages to SEWPCC.  

Comment:  No Further Consideration   

8.5.1.5 Activated Sludge /BNR/3 stage Bardenpho Process with Diversion as Above and 
Side Stream Treatment 

Description:  The 3 stage Bardenpho process is a very simple and successful BNR configuration 
with a good track record at places such as Kelowna and Calgary Bonnybrook but it does not 
provide the same degree of protection of the anaerobic zone from nitrates as the MJ process. 
There are really no cost or process advantages at SEWPCC to employing it rather than the MJ 
process.  

Comment:  No Further Consideration   

 



SEWPCC UPGRADING/EXPANSION 
PRELIMINARY DESIGN REPORT   
Biological Nutrient Removal Process Options 
March 31, 2008 

 8.27  

8.5.1.6 Activated Sludge/Step Feed BNR with Diversion to NEWPCC and Side Stream 
Treatment 

Description:  The step feed BNR process is an excellent process to consider for low nitrogen 
(down to say 3 to 5 mg/l levels) and where it is important to minimize the solids loads on final 
clarifiers. This is the application at New York City plants where utilizing existing tankage to the 
maximum is important because of site constraints. However, the track record of the step feed 
process for BNR with biological phosphorus removal is limited to a few locations e.g. Lethbridge 
Alberta. Step feed capability could be a feature built into the MJ process for ease in future 
upgrading if effluent nitrogen requirements become more stringent.  

Comment:  No Further Consideration   

8.5.1.7 Nitrifying/Denitrifying Activated Sludge with Diversion to NEWPCC and Side 
Stream Treatment 

Description:  This is a very effective process for converting organic and ammonia nitrogen in 
wastewater to nitrates and then using a recycle stream to a pre-anoxic basin where 
denitification to nitrogen gas occurs to achieve a high level of nitrogen removal. However, 
phosphorus is usually removed with this type of process by adding a chemical precipitant such 
as a divalent metallic salt such as ferric chloride or alum to the aeration tank. The inert solids 
added therefore increase the size of the bioreactor and generate about 25 to 30 % more sludge 
than BNR processes. Experience at most locations in western Canada show that the extra 
capital and operating costs of managing the sludge make the process none competitive with 
BNR processes where simultaneous N and P removal to low levels are required.  The need to 
truck the sludge from the SEWPCC to the NEWPCC for processing further increases the 
operating costs of this option.  

Comment:  No Further Consideration   

8.5.1.8 HPO Activated Sludge BNR Process Designed for Nitrification, Denitrification 
with Chemical Phosphorus Removal, Partial Flow Diversion to NEWPCC and 
Physical-Chemical Side Stream Treatment 

Description: This option is an optimized version of the previous nitrifying denitrifying activated 
sludge alternative in that the use of high purity oxygen considerably reduces the aerobic 
bioreactor cell size. However, there is still a requirement for chemical precipitation of 
phosphorus with this option that translates into 25 % greater sludge volumes to handle and 
process. Additionally, because of the inerts in the MLSS, the reduction in bioreactor size in 
comparison to the MJ BNR process at 75% of maximum month flows will be small.  

Comments:  No Further Consideration 

 



SEWPCC UPGRADING/EXPANSION 
PRELIMINARY DESIGN REPORT   
Biological Nutrient Removal Process Options 
March 31, 2008 

 8.28  

8.5.1.9 High Purity Oxygen (HPO) Modified Johannesburg Process with Diversion to 
NEWPCC and Side Stream Treatment 

Description:  Sized for 75% of the max month design flow and load this option will result in a 
very small bioreactor, which is about 25 % smaller than the AS/BNR/MJ option at a similar flow. 
This option is very compatible with the existing plant and makes use of the existing pressure 
swing oxygen generation facility.  The process is proven for full BNR as demonstrated by the 
Hagerstown Maryland facility. 

Comments.  Shortlist for further consideration.   

8.5.1.10 Activated Sludge/BNR/MJ/IFAS with Diversion and Side Stream Treatment 

Description:  This is an excellent way of further reducing the size of the BNR/MJ bioreactor to 
approximately the same size as the HPO/BNR/MJ bioreactor. A neutral buoyancy plastic media 
is loaded into the aerobic cells of the bioreactor at approximately 850 m2 of media surface per 
m3 of tank volume. The media is retained within the zone by appropriately sized stainless steel 
screens. Microorganisms grow on the surface of the suspended media and because of the high 
unit surface area available per mass of microorganisms, the aerobic degradation and 
nitrification rates increase by 25 to 40 %. Periodically these organisms slough off and are 
captured as part of the WAS in the final clarifiers. The process is currently emerging in the USA 
for nitrogen removal plants but has a very good track record in Europe. Currently there are 
demonstration facilities at the Lakeview WWTP and Highland Creek WPCP’s in Toronto. The 
attached growth portion of the nitrifiers makes it a very important option to handle high flow 
variations. 

Comments.  Shortlist for further consideration.  If this option continues to be promising after 
preliminary design evaluation it will be a candidate for pilot testing as part of the conceptual 
design assignment. 

8.5.1.11 HPO/BNR/MJ/IFAS with Diversion and Side Stream Treatment. 

Description:  This option is a real combination of technologies. We know that the HPO has been 
combined with IFAS for the aerobic zones of an HPO plant at one installation in Europe but 
because of its very limited application to date it should be considered an emerging technology 
rather than proven. At this time in its evolution it would be a process to consider for future 
upgrades if HPO/BNR/MJ is ultimately put into service.  

Comments:  No Further Consideration 

8.5.1.12 HPO/step Feed BNR with Diversion to NEWPCC and Side Stream Treatment. 

Description:  There are no applications of step feed BNR combined with HPO technology as far 
[...]
handling 150 ML/d and the HPO side stream plant is handling up to 100 ML/d during high flow 
periods.  The effluent will be blended and provided with UV effluent disinfection.

The BNR plant has been adequately described in Option C and will essentially provide 
nitrification/denitrifcation and biological phosphorus removal to the wastewater following 
screening, grit removal and primary sedimentation. Although the plant is designed for 100 
ML/d, it will be capable of handling flows and loads up to 150 ML/d for 5 or 6 days in a row 
while maintaining excellent N, P, BOD, and TSS removal. As previously indicated, those plants 
have very stable performance and can routinely achieve < 1.0 mg/L ammonia, 8 mg/L total N, 
0.7 mg/L total P, < 6 mg/L BOD, < 8.0 mg//L TSS. Primary sludge fermentation will be required 
to generate VFA’s to sustain biological P removal. The waste activated sludge from the BNR 
plant will be thickened using a DAF to 3.5 to 4.5% solids and blended with the 6% solids waste 
fermented primary sludge.

The HPO plant will convert the incoming organic carbon (BOD & COD) to carbon dioxide, water 
and additional activated sludge cells in the existing 6.6 ML 4 cell bioreactor. The waste 
activated sludge will be settled out in the existing final settling tanks. Co-thickening of the WAS 
from the HPO plant could be continued in primary tanks dedicated to the HPO plant. At normal 
flows and loads, the HPO plant would be idled to keep the organisms alive and then ramped up 
to handle higher flows and loads as snowmelt and high summer storms occur.

Design Criteria 

AS/BNR/MJ Secondary Plant
Design flow – 100 ML/d – will handle 
150 ML/d for 5 – 6 days
F/M ratio – 0.08
SRT – 12 days @ 100C
SRT – 8 days @  200C
MLSS – 4,500 mg/L
RAS rate – 0.2 x Q
HRT – 9 hours
Design Temperature – 10o C
BNR configuration – Modified 
Johannesburg

Bioreactor:
• Total Size – 37.5 ML (V)
• Pre anoxic – 1.5 ML 4% (V)
• Anaerobic – 2.1 ML 5.5% (V)
• Anoxic – 7.7 ML 20.5% (V)
• Aerobic –26.2 ML 70 % (V)
Primary Setting 
• SOR – 40 m3/m2 day
Final Settling
• SOR 18 m3/m2 day average
• SLR 5 kg/m2 hour average



Advantages
• No changes in existing HPO plant
• Better side stream quality than physical 

chemical treatment
• Good load control on BNR plant
• Proven technology
• Easiest of all options to retrofit
• High quality effluent
• Reasonable capital and operating cost
• Excellent reuse of existing 

infrastructure
• Easily automated
• Operating staff experienced with HPO 

secondary treatment
• Continue co-thickening for HPO WAS

Disadvantages
• Large number of final clarifiers 

required
• High yield of biological sludge
• High impact on downstream 

sludge management and costs
• Higher operating cost than 

using physical chemical side 
stream treatment

• Operational protocols will need 
to be developed for low loads 
and transition phase

.

OPTION I – COMBINATION SYSTEM – NEW 100 ML/D BNR PLANT 
WITH AS / BNR / MJ PROCESS AND  EXISTING PLANT HPO PLANT 
FOR SIDE STREAM

Comments
• Good utilization of existing infrastructure
• Can phase out the HPO as infrastructure ages and phase in physical chemical 

treatment

Components to be Upgraded

• Expand headworks screening and grit removal
• Add three additional primary clarifiers. 1 @ 472 m2 and 2 @ 995 

m2

• Add 3 – 19 m Ø 6m deep static primary fermenters
• Build new blower building, 4 – blowers at 165 m3/min
• Add 5 – 4 pass AS/BNR/MJ bioreactor 7.7 ML/each
• Add 4 new 45.7 m dia final clarifiers
• Provide WAS thickening for BNR plant
• Expand UV disinfection to 350 ML/d
• Provide standby chemical addition – alum feed

Flow Diversion to NEWPCC

Raw
Wastewater (Q)

Final
Settling

Add 3 – 19 m Ø Fermenters

Add 3 New 
Primary Clarifiers 

2 @ 995 m2

1 @ 472 m2

Add 5 – 7725 m3 MJ 
Bioreactors with 4 

passes at 4500 M/L MLSSAdd Four New 45.7 
m Ø Final Clarifiers

Add New 
Blower 

Building & 
WAS 

Thickening

Expand UV 
Disinfection 

Facility

Modify 
Existing 

HPO/Seconda
ry Plant

WAS To 
Thickener

Grit
Remova

l
Screen

4% 
Solids

Sludge 
Haulage 

to 
NEWPCC

DAF 
Thickener

Compressed 
Air Blower

P

P100 ML/d AS/BNR/MJ

Air

Blend
Tank

VFA

3.5 Q

Fermenter

Flows > 350 ML/d

Flow 
Splitting

Flow 
Splitting

Flows > 250 ML/d

UV

P

PWAS To 
Thickener

Pure Oxygen

Up
 to

 10
0 M

L/
d

70 ML/d IPO Secondary 
Plant

Pressure 
Swing O2

Alum as 
required

6% Solids

Primary 
Sedimentation

Up to 150 
ML/d



OPTION J – COMBINED SYSTEM – EXISTING FACILTIES MODIFIED TO HPO/BNR/MJ  20 ML/D  - ADDITIONAL CAPACITY 
AS/BNR/MJ – NEW FACILTIES 100 ML/D WITH SIDE STREAM TREATMENT 200 ML/D

Expected Performance
BNR Plant Side Stream Blended
HPO & AS/MJ Treatment Effluent
@ 150 ML/d @ 200 ML/d @ 350 ML/d

BOD (mg/L) 4 38 22
TSI (mg/L) 6 40 25
TKN (mg/L) < 2.0 7.5 5.1
NH3 (mg/L) <1.0 6.5 4.1
NO3 (mg/L) < 5.0 0.2 2.3
Total Nitrogen (mg/L) <8 7.9 7.9
Ortho P <0.05 0.05 0.05 
Total P <0.7 0.7 0.7
Fecal Coliform (FC/100 ml) < 200 

Process Description

HPO/BNR/MJ:
Maximum Month: Spring
Design flow – 20 ML/d
F/M ratio – 0.06
SRT – 12 days

MLSS – 4000 – 6000 mg/L; typical 5,500
RAS rate – 50 to 70 % Q
HRT – 7.0 hours
Design Temperature – 10o C
BNR Configuration – Mod. Johannesburg

Bioreactor:
• Total size – 5.8 ML (V)
• Pre anoxic – 0.3 ML 5.5% (V)
• Anaerobic – 0.35 ML 6.0% (V)
• Anoxic – 1.1 ML 18.5% (V)
• Aerobic – 4.05 ML 70% (V)
• Last portion of aerobic tank is vented

Side Stream Treatment:
Lamella plate clarifier SOR – 10 m/hr
Alum addition – 20 – 80 mg/L
Polymer addition – 1.0 to 1.5 mg/L

In this option, the existing HPO bioreactor will be retrofit to Modified Johannesburg configuration by 
installation of appropriate baffling, mixing equipment, and recycle pumps to created anoxic, aerobic 
and anaerobic cells.

Some adjustment of aeration equipment will be required. As discussed in Option D, nitrification, 
denitrification and bio P removal will be achieved.

Primary sludge fermenters will be provided to generate sufficient VFA for biological nutrient removal 
for 100 ML/d.  With the VFA in fermentate distributed to the Modified HPO/BNR and new 80 ML/d 
AS/BNR facilities.

Four additional AS/MJ/BNR bioreactors will be constructed along with final clarifiers, WAS 
thickening, blowers, for 80 ML/d BNR plant as described in Alterative C.

The BNR facilities will successfully remove nutrient to a low level up to a capacity of 150 ML/d for 
short periods of 5 to 6 days.

Flows in excess of 150 ML/d will be treated in 2 side stream lamella plate clarifiers by chemically 
enhanced (CEP) primary treatment up to 200 ML/d.

AS/BNR/MJ:
Maximum Month: Spring
Design flow – 80 ML/d 
F/M ratio – 0.08
SRT – 12 days @ 100C
SRT – 8 days @ 200C
MLSS – 4,500 mg/L
RAS rate – 70% Q
HRT – 9 hours
Design Temperature – 10o C
BNR Configuration – Mod. Johannesburg

Bioreactor:
• Total Size – 29.6 ML (V)
• Pre anoxic – 1.2 ML 4% (V)
• Anaerobic – 1.6 ML 5.5 % (V) 
• Anoxic – 6.1 ML 20.5 % (V)
• Aerobic – 20.7 ML 70 % (V)

Secondary settling tank:
• SOR 18 m3/m2 day average

40 m3/m2 day maximum
• SLR 5 kg/m2/hr average

9 kg/m2/hr maximum

Design Criteria:



Advantages

• Reuse of existing facilities
• Proven process
• Handles high flows and loads easily
• Reasonable capital and operating cost

Disadvantages

• Two BNR process to be operated
• Effluent blend required
• Large volume of sludge periodically 

produced (high in inerts)

OPTION J – COMBINED SYSTEM – EXISTING FACILTIES MODIFIED TO HPO/BNR/MJ  20 ML/D  - ADDITIONAL 
CAPACITY AS/BNR/MJ – NEW FACILTIES 100 ML/D WITH SIDE STREAM TREATMENT 200 ML/D

Components to be Upgraded

• Expand headworks: screening and grit removal
• Add 2 additional primary clarifiers (1 @ 995 m2 and 1 @ 472 m2)
• Add 3 – 19 m dia. 6 m deep primary sludge fermenters
• Modify existing 6.6 ML bioreactor to MJ/BNR/HPO configuration
• Construct new blower building, 4 blowers @ 130 m3/min
• Add 4 – 4 pass AS/MJ/BNR bioreactors 7.5 ML each
• Add two additional final clarifiers 45.7 m Ø
• Provide WAS thickening for both plants
• Expand UV disinfection faculties to 350 ML/d 
• Construct side stream treatment lamella plate rectangular settlers 2 @ 412 m2

• Construct chemical additional and storage building

Flow Diversion to NEWPCC

Add 2 - 45.7 m Ø 
Final Clarifier

Modify  Existing 
Bioreactor for 
HPO/BNR/MJ

20 ML/d

Add New Blower 
Bldg & WAS 
Thickening

Construct 2 Lamellas Plate 
CEP Clarifiers 412 m2

Add 2 Primary Clarifiers
1 @ 472 m2 

1 @ 995 m2 

Add 4 – 7,400 m3 AS/BNR/ MJ 
Bioreactors With 4 Passes 

41 m x 36 m x 5 m 

Add 3 – 19 m Ø 
Fermenters

Expand UV 
Disinfection Facility

to 350 ML/d

Add 1 
Chemical 

Feed & 
Storage 
Building

Fl
ow

s U
p 

to
 20

 M
L/

d

Grit
Removal

Primary
Sedimentation

ScreenRaw
Wastewater (Q)

4% 
Solids

Thickener

Blend
Tank

VFA
Fermenter

100 ML/d 
Lamella 

Plate
CEPT

Sludge Haulage 
to NEWPCC

Flows > 250 ML/d
Flows > 

350 ML/d

Flows up to 
100 ML/d

Alum
Polymer

Flows Up to 130 ML/d

Dedicate 1 - 45.7 m Ø 
Final Clarifier to HPO

Final Settling

WAS To 
Thickener

Compressed 
Air Blower

P

P80 ML/d AS/BNR/MJ

Air
3.5 Q

VFA Alum  as 
required

UV

WAS  To 
Thickener

Vent CO2 & O2

Pressure
Swing O2

P

P

Pure Oxygen3 Q
20 ML/d HPO Secondary Plant

VFA


	8.0 Biological Nutrient Removal Process Options 
	8.1 INTRODUCTION 
	8.2 DESIGN CRITERIA FOR BNR PROCESS EVALUATION 
	8.3 OTHER FLOW CONSIDERATIONS 
	8.3.1 CSO Diversions to NEWPCC 
	8.3.2 I & I Reduction 

	8.4 BIOLOGICAL NUTRIENT REMOVAL 
	8.4.1 General 
	8.4.1.1 Suspended Growth Systems 
	8.4.1.2 Attached Growth Systems 
	8.4.1.3 Combined Suspended Growth and Attached Growth/Hybrid Systems 

	8.4.2 INITIAL SCREENING OF TREATMENT OPTIONS FOR THE SEWPCC 
	8.4.2.1 Modified Johannesburg Process (MJ) 
	8.4.2.2 Three Stage Bardenpho Process 
	8.4.2.3 University of Cape Town Process (UCT) and Virginia Initiative Process (VIP) 
	8.4.2.4 Modified University of Cape Town Process (MUCT) 
	8.4.2.5 Step-Feed BNR Process 

	8.4.3 BNR Process Enhancement/Modifications 
	8.4.3.1 High Purity Oxygen (HPO) 
	8.4.3.2  Membrane Bioreactors (MBR) 

	8.4.4 Side Stream Treatment Alternatives For Wet Weather Flows 

	8.5 DISCUSSION OF TREATMENT ALTERNATIVES FOR SEWPCC 
	8.5.1 List of Alternatives 
	8.5.1.1 Low Rate Activated Sludge/BNR/ Modified Johannesburg Process (MJ) 
	8.5.1.2 High Rate Activated Sludge/BNR/MJ Process 
	8.5.1.3 Activated Sludge BNR/MJ Complete with Flow Diversion and Side Stream Treatment 
	8.5.1.4 Activated Sludge/BNR/UCT Process with Partial Diversion to NEWPCC and Side Stream Treatment. 
	8.5.1.5 Activated Sludge /BNR/3 stage Bardenpho Process with Diversion as Above and Side Stream Treatment 
	8.5.1.6 Activated Sludge/Step Feed BNR with Diversion to NEWPCC and Side Stream Treatment 
	8.5.1.7 Nitrifying/Denitrifying Activated Sludge with Diversion to NEWPCC and Side Stream Treatment 
	8.5.1.8 HPO Activated Sludge BNR Process Designed for Nitrification, Denitrification with Chemical Phosphorus Removal, Partial Flow Diversion to NEWPCC and Physical-Chemical Side Stream Treatment 
	8.5.1.9 High Purity Oxygen (HPO) Modified Johannesburg Process with Diversion to NEWPCC and Side Stream Treatment 
	8.5.1.10 Activated Sludge/BNR/MJ/IFAS with Diversion and Side Stream Treatment 
	8.5.1.11 HPO/BNR/MJ/IFAS with Diversion and Side Stream Treatment. 
	8.5.1.12 HPO/step Feed BNR with Diversion to NEWPCC and Side Stream Treatment. 
	8.5.1.13 Membrane BNR (MBNR) with Diversion to NEWPCC and Side Stream Treatment. 
	8.5.1.14 MBNR with Diversion to NEWPCC and Side Stream Treatment. 
	8.5.1.15 HPO/MBNR with Diversion to NEWPCC and Side Stream Treatment. 
	8.5.1.16 HPO/MBNR/IFAS with Diversion to NEWPCC and Side Stream Treatment 
	8.5.1.17 Combination of HPO/IFAS BNR and MBNR with Diversion to NEWPCC and Side Stream Treatment. 
	8.5.1.18 Upgrading existing WWTP to HPO Nitrification/Denification System with Chemical Removal, Diversion to NEWPCC and Side Stream Treatment 
	8.5.1.19 Converting existing WWTP to HPO/MBNR with Final Clarifiers Retrofitted with Membranes with Diversion to NEWPCC and Side Stream Treatment 
	8.5.1.20 Combination with Diversion to NEWPCC and Side Stream Treatment 
	8.5.1.21 Combination System – Activated Sludge/BNR/MJ Process with Existing HPO Plant for Side Stream 
	8.5.1.22 Combination System – Convert Existing Facilities to HPO/BNR/MJ, Provide Additional Capacity via AS/BNR/MJ with Side Stream Treatment 
	8.5.1.23 Activated Sludge/BNR/MJ with Biogradex® Technology and Side Stream Treatment 


	8.6 SHORTLISTED TREATMENT ALTERNATIVES 
	8.7 OPINION OF PROBABLE CONSTRUCTION AND O & M COSTS 
	8.7.1 Capital Costs 
	8.7.2 Operation and Maintenance Costs 

	8.8 EVALUATION PROCESS AND CRITERIA 

	Schematics.pdf
	A_11x17 Schematic_1_Final.pdf
	A_11x17 Schematic_2_Final.pdf
	B_11x17 Schematic_1_Final.pdf
	B_11x17 Schematic_2_Final.pdf
	C_11x17 Schematic_1_Final.pdf
	C_11x17 Schematic_2_Final.pdf
	D_11x17 Schematic_1_Final.pdf
	D_11x17 Schematic_2_Final.pdf
	E_11x17 Schematic_1_Final.pdf
	E_11x17 Schematic_2_Final.pdf
	F_11x17 Schematic_1_Final.pdf
	F_11x17 Schematic_2_Final.pdf
	G_11x17 Schematic_1_Final.pdf
	G_11x17 Schematic_2_Final.pdf
	H_11x17 Schematic_1_Final.pdf
	H_11x17 Schematic_2_Final.pdf
	I_11x17 Schematic_1_Final.pdf
	I_11x17 Schematic_2_Final.pdf
	J_11x17 Schematic_1_Final.pdf
	J_11x17 Schematic_2_Final.pdf




